o = . . . FRONT CUT MOWERS
.o .o o so1scD, 5020V
o R : ! Parts Catalog 8-3320" .

L L L A . TABLE OF CONTENTS

PRI _Engine and Attachlng Pats ... ... SR 5-7 AB-A8

o v ... - Electrical Clutch ™. - .. ... e e .9 A10
A , o R S ' FuelSystem ....,............ e e 80 LA10 . )

| B o &9_6_—1%&3023‘33:‘ . I -, Base Assembly ............... e SN 11 - A12

: - Lo . e o . o " Body ... e R S P K< Al4 :

O - : Rear Weights .. ......... e PN 15 . B2
X T L Seatlidand Steering .. ... ... ... oo 17 B4
Single Tail Wheel .. .. ... P 19 B6
Dual Tail Whee! . .................. IR SR ... 18-21 B6-B§
ParkingBrake .. .......... . . i e 23 B10
. . : - . S Drive Assembly R.H. (5020V) ... ... B L0256 B12
P . B L . Lo T oL » . - Drive Assembly L.H. (5020V) .......... . 27 . B14
S L - AT Staering Cable Kit (8020V) ... A ... 29 C2
LiftLever .. . oo s e 29 c2
. L . , Transmtssmn and Dnve Chams (5018C:D) ...... e ! C4
S VR . : g Cross Shaft, Transmission (5018CD) .. .. ... e . 33 (07}
S C o B Pulley Drive And Cross Shaft (5020\/) ............ . 33 C6
o - o T T ‘ : _ : ' Hydraulic System (5020V) ....... LI 3. ' C8
_ . B : ' C , : : - - ’ ' Wiring Diagram’ /... ........... ... .. ... L37 . C10
Decals ... ......... e PP . 1 C12
Deck Lift, Electrical ......... ..
ZT Transmisssion (5020V) ... ... ....... .. S 45 D4
Pump, Hydro (5020V) ... ..o 47 D6




GENERAL mFohMATléN

INDEX
There is an index at the fro'nt andrear of this'cétalag

. The front index is an alphabetlcal mdex of the’ malor
groups or assemblies. .

The rear index is ‘a numencél index of the part
numbers and pages on whu:h these numbars are
shown .

ILLUSTRATlON

* Each illustration in this catalog shows a group of

parts or components. These parts and components

_are ahgned approximately as the parts and com-
ponents on your machine. Each part and component

in an illustration has a reference number. These
reference .numbers are in a list on the page opposite
of the illustration. Next to the reférence number is.
the part number, description and required. quantlty

, of. the part shown in the illustration, .

UAR --“"Use as requrred'.’ indicates that the pait’
. quarmty is variable. - - .

NS5 - “Not sold separately” |nd|cates that the part
" is only available as a component of an assembly or
the part must be purchased locally. If the partis an
. . assembly component, the description will- be in-
. dented under the assembly descrsptlon m the parts
list, .

- OIL - "Obtaln Iocally” ! .
P

ve _ ”Footnotes are added to-a part’ number when

* more information is needed for identification. They
only relate to the part numbers indicated. :

-

INDENTED DESCR!PT!ONS

An assembly can have many components The com-
ponents of an assemb!y are indicated by an indented
description. The quantity for an indented part.is the
total needed for that complete assembly. See the
example.

" REF. . PART NO.

: PARTS ORDERS
All orders must mclude the followmg |nformation
. ‘t Correct part number . ‘
. 2 Complete descnpnon of_ pert'or eon'lpunent’.

Total quantlty of each part or component

Lw

4. -Product model number..
5. All ‘necessary product identiﬁeat_ion numbers.
6. Method for sending the parts.
' 7 Cornujete en'd correct address. .
CATALOG REVISIONS

‘As the product changes, new pages will be avatlable
for your catalog. A notice wijl be lssued

“IMPORTANT: 'Put aII revnsmns into the catalog as.
‘ . Soon as posmbie

'RIGHT HAND AND LEFT HAND
: IDENTIFICATION

o The words right hand'{RH) and Ieft ‘hand. (LH) as Us-

" ed in this catalog indicate the direction while you are
in the operators seat in the normal operatlng
p05|tlon .

. DESCRIPTION . c :
- C 55159 CYLINDER ASSY-rear steenng e e e S A 1
28 - C, 56208 :SOCKET ASSY - rear cylinder ... ... R I B
29 C- 55956 PLUG - -adjusting, ‘socket @SSY .. .. ... il oLl N
30 C. 56867 SEAT - socket ball ...".". ... ... .. R P e 2
31  °.C 56210 ° - SPRING -'socket, . ....... Lo e ST
32- C- 56209 ' SEAT‘ socket spring . .. ...... e [P |
33 "G .45175 - CLAMP ASSY - socket assy . .- ....,....... [RPCEPE e 1
. 8 . 836 BOLT - 1/2" x 2-1/4"" N.F.hex ....... e e e e w01
34  132- 104 - PIN-cotter, 3/16"x 3" . ... . e e 1
35 C 55889 . STUD - ball; socket & cvllnder ....... e e e e o2 -
36 13- 410 BOLT - 1/4” x 6/8" N.C., hex. . ........... 4

LOCK WASHER - 1/4" SAE : SO | : . . a

- a7 92-. 4

P

A v,

MDDEL 5012, 5016 AND 5018 FRDﬂT CUT MOWERS ‘

y 3 . . * PRODUCT IDENTIFICATION NUMBERS (P.1. N J
R g . : OR SERIAL I\IUMBERS (SIN)

The PI N. for your front cut mower is located on a
. sticker placed on the inside of the base near the bat-
“ tery. Other components will have the P.IN. attached
'lndlwduallv Example {engines, transmissions, etc.).

—_

ENGINE IDENTIFICATION N

s ‘TRACTOR MODEL R ENGII\IE MODEL
) ' BRIGGS & STRATTON

| 5018CD* *

o ' CORPORATION

" ENGINE MODEL 422447
SPEC.NO. 1277

. - BRIGGS & STRATTON
CORPORATION {(VANGUARD}
ENGINE MODEL 351447
" SPEC. 1192

5020V*

In this catalog Briggs & Stratton
- engine parts and warranty are han-
~ dled by the engine manufacturer. |

. IMPORTANT NOTICE:

- CONTACT ‘Yo‘un LOCAL ENGINE DISTRIBUTOR .

. July, 1998




&

R

»—"A"_
S
et

REF. PART NO

1 C41674

2 . C37533 .-

3. 2211413
4 13104
. B 13191 - .

6 @ C37546
‘7 - C37537°

8  C41015
9 37539
10 * 32456

1N 221411
12 C37531°
13 .C42240
14 €37543
16 C37644
16 C34374
17 122
18~ C37819-
18 37820
19 C39403
20 113-207
21 . 192:21
22 C45077
23.  C45078
24 45079 -
25 - 187-1328
26 33444
27 187-1041,

© ELBOW - street 3/8" ..o

~PLUG - pipe 3/8" ...... " ..... e
SHAFT -stub .. ..... e S e s .

"FILTER - oil . ... B e e e P

. SCREW - #12 x 1/2" ... ......... S

* DUCT - air {use S/N 14178235 and after) ........ e L

" SCREW - #8-32x3/8" .. ........ P L L

_ENGINE AND ATTACHING PARTS (5018CD) . . . 5
BRIGGS AND STRATTON - , ke :
(Sea your Iocal dlstnbuter for mternal parts and warranty)

ADESCRIPTION S ' ' ' -’ 'REQD

ENGINE -.Briggs & Stratton model 422447, Spec 1277 (18 hp} {501800) a N
DUCT - air (use before S/N 14178235) .. ... e e

BOLT - /16" - 18x1  VZ P N
NUT - 5/18" - i e e S e '

KEY - 1/4" x 1/4" x 1" .. . i e
PULLEY - drive (use C32199 set screw) ......... e -
RETAINER'- startercable..-...........— ........... e
ELBOW - street 1/8" .. ...... e e e PR
UNIT - oil sending ... ... S R e .
HARNESS - -wire. UL e e P . ..
PRECLEANER . ... .. ..... S
FILTER™-air ............ [P e R A ‘

BOLT:- 1/4"- 20 flange lock -+« .o vvvneoos e
CABLE -choke ........ et e e
CABLE -throttle . .......... .. ..... e

BOLT-3/8"-16x 1" ...\ . i, WP
LOCKWASHER - 3/8" ... . ....... e e B

DEFLECTOR - air, front {use S/N 14178235 and after) ,...o.. e
DEFLECTOR - air, rear (use S/N 14178236 and after) ...............
BOLT - #8 - ‘18x3,«-f8“L ......... J e e v
DEFLECTOR - exhaust ....... I e I, .. .

- July, 1996




pex ]
m
m

WSO W -

PART NO. -
C45915 -

.C37544
37643

113-104
131-911

- 32455

C44244
C44243
113-103
C45105
C45109

© C45111.
' C45273
. .C28294

217-1085
C33949
218-5154

-~ C37B31

C37537

192-21

113-207
€37539
C41015

. ca4862

C37819
€37820
C39403
C42240

C44857
BR93805
C44858

+ C44859

C44860

1C44861

C46079
C4b5084 -
34361
€34239
C44865
C44866
C34374
C44868
C44869
13-3

1195-102
'131-934
C44328

‘ ENGINE AND ATTACHING PAH'TS ‘ .
 BRIGGS & STRATTON VANGUARD MODEL (5020V)
.. .- (See your local engine dealer for other parts ‘and repairs)

. DESCRIPTION. .

" ENGINE - Briggs & Stratton Vanguard Modei (20 hp) (5020V) .- . ... . .
ELEMENT - air cleaner .. ... RN e e

. PRE-CLEANER ...’

'BOLT - 5/16" - 18

X 1174 ... .. ... e

NUT - 6/16" - 18 flange lock ........ e S

CLP-*J" ... ...

. PIPE - exhaust ..
BRACKET - exhaust pipe

BOLT - 5/16" - 18

L I AL B R L T T T T A

X1 . . .. e e e e .

DUCT - muffler, upper " .. ............ e e PP

"DUCT - bottom .

'SUPPORT - duct front
. SCREW - M6 x 10
CLAMP.- exhaust,

R B T R I I I R PRI S
1 d . h

_FITTING - street elbow, 1/4" NPT 45 .. .. ... B S

" NIPPLE - pipe 3.5 '

PLUG - 1/27 - 20
UNIT - ail sénding
" SHAFT - stub . ..

LOCKWASHER - 3/8"

!

..............................................

BOLT-3/8"-16x1"w........ [ e

‘MUFFLER . ... . -
‘CABLE - choke . :
CABLE - throttle .

SCREW - #12 x 1/2"

HARNESS - wire

BOOSTER FAN

LOCKWASHER ...
SCREW .. ....
SCREW ... .. ..

" FAN - booste,r’ cee : ‘ e
" SCREEN -rotating- .. ................. S .

ADAPTOR - oil ..
GASKET - adaptor
PLUG - pipe 1/8"

* ELBOW -90° ...

ELBOW:- 90° - . .
FILTER - oil . . . . .
MOUNT - oil filter

HOSE'AND FITTING: ........... e
BOLT - 1/4” - 20 x 3/4" ' o L

WASHER - 5716
NUT - 1/4"- 20 .

. BRACKET - mount .

" PULLEY - engine {use 83-55 set screw) . :.. ... e e A
KEY-1/4"x 1/4" x 17 ... ..........

..............................................

L SR T RN

AND REMOTE OIL FILTER (5020V)

..........................................
.............................................




-8 N .
" ELECTRIC CLUTCH (PTO) S e e
. / o
REF. PART NO. : DESCHIPTION ‘ . ' ) ' .."REQ'D
. ' B C3751 ‘ C CLUTCH ASSEMBLY ... it ot et e e e I
'ik PR 2 ' C37549 CBRAKE - CIUtCh ..o e e 1
. 3 " C37560 ARMATURE -clutch ... ... ... . . i . il it 1
T 4 . C37551 “.. ROTOR-clutch ... L . e e e "
7] C37562 °  +  KIT-springand nut(3each) ........... ... ... 0. i, o1
6 ~ C37553 CCOIL-/lUte s e e 1
7. (€37562 ~ BRACKET - clutchstop.....,..........,..-..........-.... ....... 1
- 8 ' C31815 . WASHER-retaining . ... ..oo i 1
. 9 NSS ’ .WASHER L S -1
. . CAos ez LOCKWASHER 3/8" ........................................... 1
< T G318 WASHER-1-1/8" .. .. ...l 1.
. s 12 192-22 - . CLOCKWASHER - 77167 L. Lo e 2
- . ) 13 113-335 BOLT .- 7/16 S O .2
oo 4. 114-203 ) BOLT - 3/8" - 24 x 1- 1/2' .................................... 1

Qe e e

o o o ' . 1. C37554 FILTER - fuel .."."" oo S S B

- : — co 2 C44027 ' HOSE - fuel (cut to Ien-th} S e P 1

| o o .3 214103 ¢ - CLAMP = hOSE . ..ottt e e et et et e .. 4

‘ /"\ : 4 195821 - WASHER - 5/18™ .o 2

. 5 C45334 CAP - fuel tank (with gauge} (2- 1/4” threads) (use on plasuc tank) 1

- 8 22151101 NIPPLE-Pipe 178" . oo i e 1

o 7. C378 WALVE - shut off ... .- ...l e »

Lo & 13191 - .. NUT-5/16"-18flange JocK . .. ... ... el 2

S 9 . £34189 CUSHION . ..o e e e e i 2

e — , . o : 10 .C324556 - CLP-"Jfuelline ... .......... 0 ... . oo i, e o

‘ A M 45333 . TANK-fuel (2-1/4" filler tube) (plastlc) ............ ol SR 1

/@); L ‘ ..t 12 CA5061 . BRACKET - fuel tank ............ 2

'\ : 13 C45062. STRAP -.fuel tank .......... S S 2

. S : s % L 114 1136 BOLT- 174" -20x 1-1/2" ... : . ... e .2

ST [ S o . L S .15 131 UNUT-1/47-200106K - ovvoeee i DU 2

P " B , 16 113-103 CBOWT-5/16"- 18 x 17 ... el 2
[
L
o

- S o o . o July, 1998




S S .. . BASEASSEMBLY
' E i i | " PARTNO.  DESCRIPTION ' o

. REF.
' 1 C45924 . . BASE-5M8BCD ..... e e T 1
( ) - Cc46081 - + BASE- 5020V ... .... e L [ Np— -
T 2 ' C37975  ARM-deck ift RH.(BOTBCD) ... ..... ..... . ... . ... . ivi. ... 1
3 37574 TARM - front LH.{BOIBCD) ... ... .. e 1
.4 . C37573. o "ARM - front RH. BOIBCDY) . ... ... . e 1
- B C37578 COPIN-erossbar ... 1.
‘6 C37579 BAR- CrOSS .. .. .. 0.ttt i e 1
7. C37577 - TUBE -wWire ... e e e 1 ‘
8 €37583 LOCK - forward nbse down ... ... ... ... ... ... . .0, 2
. 9. C37603 | - TUBE - drive idler (8018CD) ........ .. et e e e e 1
10 C37576 . BUSHING - deck lift arm (3/8" long} -.-. ... ... ... ... ... . .. ..., 3
T C37586 -~ BUSHING - pivot {(1/2" long) .. .. .. e e 1 .
12 13417 BOLT < 1/2" - 13 x 1-1/4" . .. . 6 .
13 13441 yBOLT - 1/27 - 13 x 2-1/47 o e 1.
4 N30 BOLT - 3/8" - 16 X 37 .. L v et r e 2
15 196-106  ° WASHER-1/2" ......... B 8
16 192-23 LOCKWASHER - 1/27 ., ... ..... . e e S S 7
17 195-104 - WASHER - 3/87 ... ... IR e e e o 4
.18 131-938 . NUT-fiange'lock 3/8"-16 . "........... [P 1
19 129-106 o NUT - 127 - 18 e e e e T
. 20 132310 - COPIN-cotter /87X 1% oLl 2
L : 21 ' C37595 . - SPRING - idler tension .« .. ..ot ot 1
s . ' 22 c3g864 - . PULLEY - idler (50O18CD) ...<..... e e e 1
23 182-563. - . SCREW - machine #10-32 x 6/8" . ., .. . . . . i, .2
- 24 . C37821 SWITCH -safety .. ... .. oo . i 1
T 25, 193-1000 : NUT -tock #10 - 32 .. oo e i 2
26 C38594 ‘ ARM -deck lift LH. {(BQ18CD} . ... ... ... ... . . .. . . . ... 1
27 A31-T1 . NUT 106K 1747 =20 oot 4
28 129103 - NUT-3/8"-16 ...... e e P AT i B
/ v 290 19221 LOCKWASHER - 3/8" ...ty b i 3
! ' 30 113213 © BOLT-3/8 - 16x 2-1/4" (5018CD) ... ........ DT SR i
31 C37815 | SPRING - lift assist .. ..... e e e [P A 2
32 c3zsie . GOABLE - It L e e "2
33 134 L BOLT - 1/47 - 20 % 17 e e e -4
34 . :C44250 + CARM -deck BH.(B020V) .. ... 1
34 C45099 | ARM -deck LH. (B020V) ... ... ... 0% e e 1
. 35. 'C45085 SO ABM - idler (B020V) . i e e S 1
36  C27501 S BEARING -flange (5O20V) : . ... ., e 2
37 - C28370 PULLEY - "V idler (5O20V) ... ... . e e e 1
38 C45102 © BUSHING - pulley (B020V) .. ........ .. ... ... .. . ... 0., R 1 _
38 cC45121 PULLEY - idter, flat (5020V)-. ... . ... . ... e, P - 1 @
40 . 131938 © '~ NUT.-3/8" - 16 flange lock _ . .. .. S e e 1
‘41, 195-104 - . WASHER-3/8"(5020V) .. .. ... ... ..z ... ..... U D
42  192-20 - LOCKWASHER ,........... e LR 2.
‘43 113-219. : BOLT -3/8" “16x 27{8020V) .. .... ....... [P - 2
44 C44242 SPRING - extension {5020V} ... .. ... ... . . . ... Lo i il |
45 - 113-103 . BOLT-5/16"- 18.x 1" {5020V) . ... ... P 1
. 46 131-911 NUT - 5/16" - 18 flange lock {5020V} _ ... .. B e e e 1
47 - 113-102 . BOLT - 5/1@~ Bx3/4 ... ... e 2
‘48 131-1182. NUT - 1/2" - 13 1lock (S020V) ... ... ... .. . .. . . 1
49 195-633 WASHER - 1/27 (BO20V) . . ... . e e - -1
EQ C44403 GUARD - belt {(B020V) ......... ... .. ... .. .. oo |

July, 1896




12

X
rm
-

PART NO
C44954
€39534
C40645
C41163
C44844
C37824
C45084
C41944
C41945
C42053
10 C43012
11 193-1000

16 1317

17 M3-102

- 18 .  195-102

19 1311

20 131-1352

21 113425

22 131:70

24 C37818

25 'C37581

26 - C39524

27  C39525

27 . C39526

28 CA44955

28  -C44956

28°  C44957

28 44958

29 . C4N75

29  CAN79

29. (44975

29 . C44977

{ 30  113-118
\ 31 195-103
32 131911

33 34808

33 C42056

33 - C42057

34 CA44973

35  131-971

36  CA44035

37  C35067

N S . , : - ' : 739 -C37631
40  11-132

40  C42056

41 182573

4t C39403

42 . 192-19

‘ ‘ L . 43, C34n7

0 00~ O O B O NI

by

DESCR!PTION
. BODY
“ FENDER - R.H. (shown) (5020\/)
FENDER - LH. (5020V) -
COVER - back
‘BAR - handle (optional)
BEARING - rear wheel fork .
BRACKET - support
STUD - fastener

PANEL.- dash
JMQUNT - rubber
NUT - l6ck #10 - 32

NUT - 1/4" - 20 lock
‘BOLT - 5/16" x 18 x 3/4"
WASHER - 1/4~
NUT - 5/167 - 18 flange lock
NUT .- 3/8"7 - 16 ﬂange fock

BOILT-1/2"-13x 3"
NUT - 1/2" lock .
MOUNT - body, rubber

PAD - fender {5020V}
PAD - footrest, front L:H.

PAD - footrest rear L.H. (5018CD)
PAD - footrest, rear R.H..{5018CD)
PAD - footrest, rear L H. {(b020V). .
PAD - footrest, rear R.H. (5020V)

SKIRT - RH, (6018CD) ........ e e

&

3

WASHER - 5/16™ ... oot oo T U

NUT-5/16"- 18 flange Jock

IOCKWASHER = 1/4" . ...... e
NUT #10 - 24 flange lock -

WASHER - mount bodv::::': RSP
PAD - footrest, front R.H. (éhé&v}.}'fﬁ:Zﬁ::::ﬁ::f:f::::
SKIRT - LH. (8018CD) ... .. .\ oo o
SKIRT - LH. (5020V) ... ....5. ... ... SRCRR
SKIRT - R.H. (5020V) ... ...... I L SRR
BOLT-5/16"- 18 x /8~ ... ... .. .. DR SRR o

..........

...........

...........

..........
............

BOLT - 1/4” - 20 x 3/4" self-tap (5018CD) e
BOLT-5/16"-18x'6/8 black .. ...................
BOLT - 5/16'-13)(13/4 black ..........,
PLATE-face ... ...................... e ' -
NUT - #8 - 32 flange lock .. ... e e e :
TRIM - 27° {cut to tength) .......... S L )
BUMPER-nylon ... ................ [ '
‘GRIP - handle ........................ ..., e
BOLT - 5/16"- 18 x 3/4" carriage . ............... Lo
SCREW - 5/16" - 18 x 5/8'black ...,.. S
SCREW -#10-24 x 1/2™ . ... ... ... ... ....... e e -
SCREW #12x1/2‘ ........

..................................

+ 13

" REQD

smmﬁhAAQAaaaéeAMbhhhmthAMMJQﬁmwdﬂdd*

DX

: cec .
TROLARDPDSBRaN R

. July, 1996




" WASHER - 5/16"
© BOLT - 3/8"-.16 x

REF.  PART NO.
) . 1 C€31810
. 2 - C37958
‘ G ) -3 " N3103
N 4  192-20
5 . - 195-103"
6 113-260.
7 1311382
8 ' NSS '
. 9  NM3-213
10  195-525
" 131-1362
12 .. 113-650
13 195-541
14 131-356
{
H
i
{
I i
! i v
f
f,
. /“-‘/-/'/ .
':,/‘/—’/ .- .

- . REAR WEIGHTS -
DESCRIPTION

@bCKWASHER-B{ﬁ’....::....'..: ..........

A1/ e
NUT - 3/8" - 16 flange lock . ... ...
WEIGHT - tail 48 Ib. (order as. W48 wholeguods)
BOLT - 3/87 - 16 x 2-1/4°
WASHER - 3/8" .. e
NUT - 3/8" - 16 flange, fock
BOLT-5/8" - MM x B-1/27 . ... oot
WASHER -5/8" ... ... ... .. ... ... P et .

NUT-5/87lock .. .oo.iuo oo, o, .

......................................

4
o
—
. e
Coe LT

S e ,

IA /" '
e N
|
S
.
-
-
.

REQ'D

NMANNRNNNUONNNRN -

July, 1996




-

16 - . T L A . SRR o L » T ' a . SEAT I.ID AND STEERING 7 R ¥ &
. REF, 'PART NO. ‘DESCRIPTION B S REQD
- 1 C44237 KD-seat .. .. ... . ... . . . ¢ .. il R
' - 2 . (37840 BRACKET -deverlock . ......0............ A T 1 -

! 3 . C37sar, " "LATCH - Ieverlock ..... 1
‘ 4 (C42895 - * BUSHING - (also order C42896) ............................... 2
5 ' C37842. BEARING - block .................. AR, e e 4
6 C44915 LEVER -'stearing ... ... e e e 2
7 . C44481 LATCH -seatlid . .....0 ... ....0................ e n 1
8 (42896 - BRACKET - steering-cable end ... ... .. .. S " .4
10 C32455 . RETAINER - harness, seat lid ........ P e 1
n . C45537 SWITCH.-seat .............. Ve A e e 1
. 12 C43202 SEAT ............ S, RN o1
13 £37826 - . "PLATE-lid filler . ...... ... ._....... e e PR 1
15 . C37851. " | SPRING - latch, seatlid ..... R AR S - |
16 (37837 SPRING - bracket, lever fock ........... ... ... .. ... .. ... .... 1
-7 - €37521 . SWITCH -safety . .... .. e e 1
18 . C37631 - GRIP-handle .-........ ... ... ....... e e e L2
19 NSS -~ . CABLE - steering {5020V) (see page 29) Ll e 2
.19 C37705, © ° CABLE- steering (B018CD) ......... ... ... .. ... oLl il 2
. 20 C37616 © - CLAMP - steering’ cable e e e, UAR
21 (37852 o PROP -seatlid ........ e e e e e - 1
.24 195-103 - "WASHER -5/16" .. ... S e e ; 8.
|26 131-69 "NUT-5/16" ... ..o .. P e ‘ 4
26 134 - BOLT-1/4"-20%x 1" ....... I S e pee. 2
27 .. 195520 ° . WASHER - 1/4" ... ... .« ....... e e, e A
28 131-71 NUT-1/4"-201lock .................... N 3
- 29 1134103 . BOLT-B/168~-18x 1" ....... e e S <
. - 30 . 182-528 , SCREW - #10 - 32x1/2".....,....:.-.'.._...'."....‘ ........... e a3
| 193:1000 SO NUT-#10-32 .. . A PR 7
32 m-149 . BOLT - 1/4" - 20 x 1- 1727 carnage ey e . 8
©33. 195102 . WASHER-1/4"...... e e e e e, e 10
34 131-71 NUT-1/4"-20 lock ...... e e e e N "
" S 35 -M33- . . BOT-1/4"-20x3/47 ... ... ..., PR e . 2
"36° C42359 BOLT 1/4"-20x 2" ... .. .. ... . . . .. . . . ... ..., 1
37 . 13-3 BOLT-1/4"-20x3/4% ... ... ...... e e e .2
o ' - 38 19219, "LOCKWASHER - 1/47 . e 2
| e 39 182-525 . SCREW -#10-3Z2 x 3/8" ... .. PR e PPN 1
> ‘ 40 192-18 ~ LOCKWASHER - -3/16" ... e e [ . S B
© 41 C444498 - SPACER ................. el e e 1.
42 (37787 . GROMMET - 1/2" x 1" ... .. o, T P UAR .
420 ' C25165 . -GROMMET - 1" x 1-3/4" ..., .. e PR e UAR -
43 m-204 BOLT-5/16"-18x 1 ...... .. S, IR 0 4 .
44  192:20 - - LOCKWASHER --5/16" . . ... e e .8
45  C41956 © TRIM-(23-1/2" piece, cuttolength) . . ... .. .. .............. : 1
46 131-71 ’ NUT-1/4"-20 lock ... .. o e e UAR"
47, -NSS - o " KIT - arm rest (optlonal) {order as machmery item GDS13) .. ..., L -
, ! . . Coe : . C22947 , TIE-nyloh - ..o e e e e o
¢ ' A . T : 48, C43137 . SPRING -s€at - .......oovienann... e e e 2
, , » g . ’ 49 (43438 . KNOB - seat......... s e e . 4
1

" July, 1996




18

-REF. ~ "PART NO. .
1 C37854.
.2 C37855 -
C44499 -
37857
(37858
3 - C37859
4 . 37860
. B .C37861
6 113452
7 - 8558
. 8 19223
"9 129-105 .
21992 -
1 C37863
"2 NSS
3 ©37865
4 . C37866
5 38230,
6 375 .
7  C37869
C44499
< C45636
: - £45634
8 37824
-9 - C37860
10 N3-2419
1 19223
12 - 128-105
13 C37756
s 71820
14  €38055
15  195-106
16 131-70

" AXLE - wheel .......

", TIRE- 16 x 6.50-8

FORK - tail wheel

© . PIVOT - axle

SINGLE TAIL WHEEL -

DESCRIPTION

‘WHEEL ASSEMBLY - tail
BEARING - wheel

RIM- - 8 (includes bearings) ........ et

COLLAR - set 17

BOLT - 1/27 -3 x9-1/2" ... ... ... ...,
SCREW -set 5/16" - 18-x 1/2" square head" .. ... L

.LOCKWASHER - 172" ... .. ... .. .. e

NUT-1/2°-13 ....... ... .. e AP

" SPACER - tail wheel fork

.......................................

...............
..............

FITTING - grease 90° 1/4" - 28 self tap {caster pivot) .-.............

‘DUAL TAIL WHEEL (DW10)

 AXLE-duslwheel .. ...t

FORK - tail wheel {use C45645 and 113-448) .. ...
BRACKET - mounting. .. .. ... I
TUBE - block "

.................................

AXLE-wheel ... ... ../ ... ..... [

BEARING -wheel . ...................... -
TIRE- 13'x 5.00- 6 U
RIM- ... o e

- COLLAR - set 1° .

LOCKWASHER - 1/27 ... ... .. . S
NUT-1/27-13 ......... L. e

FITTING - grease . 1/4" - 28 self tap (castor pivot) ...

BOLT-1/27-13x 81/2° ... .. ....

WASHER - 1/2" ... .. e e

CUUNUT-1/27-13%0ek L e

.................
...............
..............

- WHEEL ASSEMBLY .. ... S S »

BoLT- 1,77 - 13 % sy L
'SCREW-éét5/16"—18x1/2”sé:|uarehead.......::’:::::j:::':::"

PP PLNRONRNEDNNRRON = = -2

el el ek ol b wd b ed ad ) 2

s

July, 1996 -




‘ DTW10 DUAL TAII. WHEEL o L2
REF. PARTNO. DESCRIPTION S ‘ S : ' REQD.
1 21920 . FITTING - lubrication 1/4"-28 . ... .. ... .. ... ... ... 3.
; 2 C37824 BEARING -ball 1% .. ... 6,
3 C45610 AXLE -dual wheel ............. . . . 1
. 4 (C45645 FORK-wheel ....... .. ... .. o e 2
§ CA5618 © T MOUNT-axle .\ ... oe s e 1
6 (45689 - ROD:=axlepivot .. ... .. i b
7 C14919 . WASHER-1"x 1-3/47 .. . . i UAR
8° 1952067 . WASHER-1/2"x 17 ... . ... ... . . e UAR
9 Cc45841 . WASHER - 172" x 1-3/8" .. ... .. i i 1
10 192-23 LOCKWASHER - 1/27 "L ... .l e 5.
M 13417 - BOLT - 1/2" - 183 x 1-1/4" . 1
12129105 NUT - 1/2"-13 oo e 4.
13 342 BOLT - 1/2" - 13X 1-3/4" ... .. .. 2
14 - (45708 " MOUNT - axle, front extension . . ... i ln e 1
1% C37860 © L COLLAR -set 17 o e e e e -2
© 16 . B85-68 SCREW -set 5/16" - 18 x 1/2" square head ....................... 1
17 C371915 TUBE-axle ............ ... . iaiineti 2
.18 113448 , BOLT-1/27- 13 X7 oo 2
-19 - C37869 WHEELASSEMBLY ... ... . ... .. . . i 2
- C44489 BEARING -wheel ........0...... . ... ... .. ... ... .. ... T2
- C45636 . 4 TRE-13x6.00-8 ... .. il A
- C4b5634 RIM L e 1
20. C45711 BUSHING - taif wheel hub | . ....... ... ... ... .............. .2
21 13-646 CBOLT-5/8" - M x 7-1/27 1 R UAR -
21 -113-2606 CBOLT - 5/8" - T x M7 /e e UAR
22 131-356 .- CUONUT=5/8"- 11 o e e 17
23 oL LYL PLATE ~stiffener ... ... . ... . . . 2
C 24 13-208 BOLT-3/8 - 16 x 11747 . ... .. .. .. il 2
25  131-1382  ONUT-3/8"-16flange lock .. .. ....0 ... 0 i 2.
26 . - 195-b41 S WASHER - 5/8" x 1-1/2° ... 1

~ July, 1998

s




2
i
|
|
|
i w
!
|
s ;
| ~——n ’

. S

_—
m
T

OO A DD WK —

“ PART NO..

C37631
Ca7604

. €37630

n3-3
192-18

£ '129-101°
. 'C37606
'Cc37822
132-332 . .

C37985
C37607
37986
C37987
195-102

. 1317

PARKING BRAKE

(also see drive assembly) -

DESCRIPTION

BRACKET - stop (5020V)
BOLT - 1/4" - 20 x 3/4"
"LOCKWASHER 1 /4
NUT-1/4"-20 ., ...............

ROD - brake (5018CD)

ROD - brake {5020V) ... .. FUSU
" PIN - cotter 3/32"x 1"
ROD - cross, brake (5018(3[)) {5020V brake rod not’ repiacable)
BEARING cross rod (5018CD}
ROD - caliper (5018CD) (5020V see drive assembly)

L T T L T T
............................
.............................

SPRING - compression (5018CD) (5020\/ see drive assembiy)

WASHER 1/4° ................

e ——— .

...........................

REQD

MRONRNN=SRN2 SRR R

July, 1996 .




_DRIVEASSEMBLYRH ‘ S 1
{5020V) S A

ey}
m
m

PART NO DESCRIPTION o : . - REQD
C46087 TRANSMISSION - ZT {see page 45 for parts)
C37730 BAND - brake
C37731 DRUM - brake
37732 | CRING <8DED - o oot e
132-332 PIN - cotter 1/8%x 1"
C37733 ROD -brake . ..o i
C37724 COLLAR - brake rod
131-71, NUT - lock 1/4"
C3772% SPRING . ..o e e
- . . 10 1956-102 - WASHER - 1/4" e e e e e e e ..
n C37736 SPACER . . L
@ 12 C37737 RING - snap .................................................
13 C37738 GEAR . ...c.. .. . o R A
14 C37739 BEARING
15 C37740 SPACER

pre

.........................................

OO~ NLWN=

. L I T R i T T T T T T T U

16 - C37657 NUT - lug 1/2° - 20

' 17 C45399 PUMP - hydro R.H. (see page 47)
18 C45166 LEVER - transmission dump .. .. ... ..,
L

‘ /@ L 19 - C37743 ) BRACKET - dump lever stop ... ... SRR A e PR
o’ @”{. .

20 C37744 . SPRING - compression
21 195-104 WASHER - 3/8"
\® . ‘ ‘ 22 NSS ‘ ARM - transmission (see page 29) e e
R - , , . 23 .. Cara7 BOLT -dump valve .. ........... ... B SRR
: . . <. 24 192-21 LOCKWASHER - 5/ 167

@ . S 25 1294103 NUT-5/16"-18 ... .. .. .. .. ........ .. ...
26 C37763 WHEEL ASSEMBLY ..........................................
C37652 TIRE- 18 x 9.50-38
C37656 TRIMe-wheel ... 0
27 13120 - . BOLT 5/16" - 18 x 1-3/4"
28 1M3-134. . BOLT-6/16"- 18 x 7-1/27
29 19221 LOCKWASHER - 3/8" ............. B ,
128103 . - . NUT-3/8"-16...... R T, o
33 C37754 ADAPTER -« ..
34 218-6278 ADAPTER - 80 . . e e
35 C37756 SCREW -set 65/16" - 18 x 1/2". ‘s.quare head
36 192-19 LOCKWASHER -1/47
37 131-1102 NUT-1/4" -
38 C37616 CLAMP cable .............
39 C42895 BUSHING - cable . ... ... ... e e s
40 1134 BOLT - 1/4"-20 x 1*
A CA2896 BRACKET - cable end
42 193-1600 O NUT - ek #10 - 32 i e
43. NSS CABLE - steering 58" (see page 29)

By
(€3]
o

...........................

\ _ NOTE: See.page 29 for steering cable kit.

‘ ‘ o L July, 1996




. 28

, REF.- PART NO.
i ! 1. C46087
b 2 'C37730
3. C3TAN
4 © C37732
5 132-332
6  C37733
7. 31724
.8 17
9 (37726
10 195102
1 -, -C37736.
12 C37737
13 C37738
14 " C37739
15 . C37740
16 C45398
18 C45165 -
19 C37743
20 37743
- 21"~ 195-103
.22 NSS-
23 C37747
24 192-21
26 128-103
26 NSS :
.27 ¢ 113120
28.  113-134
29 192-21
| i .30 129-103°
: 33 Car7s4 . .-
. 34 2185278
| 35  C37756
) 36  192-19
37 131-1102
38 (37616
39  C42895
40 - . 134
- 41 C42896 .
42 193-1000
C37763
i ‘C37652 -
| . C37656
' 43 37857
! :
C

- RING - snap
. PIN - cotter 1/8" x 17~

NUT -lock 1/47 - 20

_ SPRING
'WASHER - 1/4"

. 'SPACER : .
BING-snap ...... PR [ RS e e ‘.

_ PUMP - hydro LH. (see page 47)

© ' BRACKET - dump lever stop

" - .BOLT - dump lever

- NUT-5/16" - 18 , | :
CABLE - steering 58" (see page 28) ................ T -

LOCKWASHER - 1/47 ... ... . e :

DRUM - brake

ROD = BFBKE . . v o e oo v i
GEAR ... ... e S U
LEVER - transmission gump . : . - . ..o e oo

SPRING - compression ‘ '
WASHER - 3/8" o oot e e e e
ABRM - transmission (see page 29)

P T T

LOCKWASHER-5/18" . ... ..........:..... PN .

BOLT -5/16"= 18 x 1-3/4" ... . .. e e
BOLT -.5/16° - 18 x 7-1/2" S L

LOCKWASHER - 3/8" ....... :

NUT.-3/8"-16 .., ..... S e .
* . FITTING - male adapter

FITTING - male adaptor 90° .. . ......... ... e e R

SCREW -set 5/16" - 18 x 1/2" square head ... ........ e

NUT-1/4" - 20
CLAMP--Gable . .. . . .. e e
BUSHING -cabie ....... . .. ... .. .. ... . ... .%o e e
BOLT-1/4"-20 1" ... .. .. ... .. .....0 AT e
BRACKET - cable end

NUT -dock #10-32 ... ... ... ... uieeeo... I
-+ WHEEL ASSEMBLY - not shown ... ............. e e

" TIRE- 18 x9.50-8 ........ P, S
RIM-wheel .. ... ... .. e e RPN

i

CONUT-lag 1/27-20 oo \,\\/ .

NOTE: See'pége 29 for steering caple kit. -

—l._i—\.h.—l_)._l_lw_‘l.—l‘_ludm—l‘ﬁww_LM.‘)—)_I._._l_l_a_t—l—l—l—l!\Jm_\M_l_lN_\Tl—l
- - . EE N _ - R
. - .

. . DRIVE ASSEMBLY L.H. 27
: {5020V} o
- DESCRIPTION REQD.
TRANSMISSION - ZT (see page 45 forparts) ............. e A I
BAND -brake . ., ......... e P e .

1]

VR

4a

July, 1998 -




e

qgmes 4 s

v

- -
m
o

.

PART NO. .
- C42894
193-1000 .

1
2 19
3 42895
4 m-m
5  195-102
6 131-71,
7. 134
. 8. 42896 -
9 - C42897
10 C42898
11 - C16714
12 '€42901
13 16745
14 195-533
15 131-1362
16 . "113-103
17 13t9m
18 N34
19 195-102
20 €42903
21 - 13171
22 . C42902
23 - C42904
.24 C3473
1 .C44942
2 ' C44948
3 37631
S 4 C44949-
5 - C42895
6  C44952
7 11132
'8 C42056 . .
8 . C44959
o 131-911
10 1131
11 C45120

" WASHER - 1/4"

Ll

-C43293 STEERING CABLE KIT (5020V)

" (includes

DESCRIPTION

CABLE - steering
NUT - #10 - 32

BUSHING - steering cable,
- BOLT - 1/4" -.20
. WASHER - 1/4™
NUT-1/4"-20

BOLT - 1/4° - 20

cables and hardware for both sides) .

a6 ... L. e e e m e e

X1 carriage . .... ... ......... I, ... P

--------------------------------------------

17 oo U PRI

BRACKET - steering cable end ... ... .. .. e e .

BELLCRANK .. . .

~ LINK - control cable . ............ U ol R

" WASHER - 1/2" .... ... T R N -

NUT-3/8 - 18 flange lock . ... o.oooeee i,

- BOLT-5/16"- 18 x.1"

NUT - 5/16 - 18
BOLT - 1/4" - 20

PLATE - eable mounting

b T

NUT-1/4"-20 lock,..."..... .. R P .. .

.BRACKET - cable

MOUNEING v eve et et o

ARM - transmission e e

. PIN-spring ...

. LEVER-lift.. . ..
© PIVOT fift .. ..
‘GRIP - handle . .
EXTENSION - lift

BUSHING : ... .

-, BRACKET - lever

1@Ver, UDPET . .. -« . ool e

|qckdoWn..,..... ........... e

BOLT - carriage 5/16" - 18 x 3/4™ . . o i Lo

NUT - 6/16" - 18
BOLT - 1/4" - 20

"SPRING - torsion

SCREW -5/16"-18 x 5/8  allen head ......... .......... KU
SCREW -5/16"- 18 x'3/4" .. ..... ... .... e e

flange lock ... ... .. R

.

BOON

B

MNMMMLMbpMMNMAMMPmms

July, 19986

v



e, .
. . -

PART NO. .

" REF.
1 C46058
2 . Cc28317
©3 45887 -
37652
(45888
4. (37657
5 - 45928
& (45933
“t7- 0 C37661
. 8 21920
g (C37994
-10° C45927
M C45929
12 C37998
13 . C37999 .
14  C38000
15 €38002
16 'C38003
17  C38004
18  C38005
19 {38006
20 €44083
21 126-6
22 38008
22 (38009 -
ca38010
3801
‘ £as012
©'23 129-105
24 C32891
.25 12689 ¢
" .C37626
: 37625
26 NSS
27 (38016,
27° (38017
28. : C37627
29 .C38018
30 {37724
" 31 37698
‘31 .C37699
32 . C42895
33 C42896
34 . C37705. -
35 (37616 °
36 192-23
37 M348
38.  192-71
39 129-103
40 19220
41 7195104
42 13412
43 113103
44 195-102
45  131-71
46 N34
47 193-1000
/48 . 111-366
49 - 131-13562
‘60~ C15657
51 15556
52. 138138

© U BEARING-wheel hub .. ... ... .l .
" - SPROCKET - final drive

CWASHER-3/4"10ga. +.ooninilon.... SRR

. SPROCKET - idler {includes bearlngs} . :
‘BEARING - idler sprocket 3/47 ... ... _.. PRV e s o

- KEY - 1/8" x 3/8" Woodruff
_ TRANSMISSION - RH, (CCW) ©... .. T L L

INUT-1/27-13 oo eeees e SR S e
"KEY - woodruff 1/8".x 1/27 «........... . .
 BRAKE ASSEMBLY - RH. . ool ol

" " ARM - transiission LH. .......... R . o

CABLE - stééring .......... i D
BOLT-3/8 -16x3" ... o ... .. e .

- LOCKWASHER - 5/16" . . .. .. e .
© BOLT-1/2°-13x13/4" ..... B PR

" NUT-3/8"-16flange lock . ................. N DI :

TRANSMISSION AI\ID DRIVE CHAINS L . oA

o . (8018CD)

"DESCRIFTION o S REQD
SPACER - hub ... .ot b iononn, P AT
CAP-hub .. .....c ... SRR R :

.WHEEL ASSEMBLY - dnve e P R R

TIRE-16 x750-8 ... . ... e
- RIM-wheel . :.. ... e e .
NUT-lug 1/2"-20 . 1. .. e e e,

HUB -wheel ...:...... e e
BOWT-lug 1/2°-20x 1-1/4" . .
FITTING - grease 1/4" .- 28 self tappmg

CHAIN - final drive . . ... .. .. U . .’ ...................... P
‘AXLE-dri,vefwheeI.......r....:.....: ............ e
COLLAR - sUpPOrt . . .. e e e e e e e
BEARING - idler sprocket 1/2 e T

CLIP - transmission dump valve . ... .’.' ...... '. L T
SHAFT -idler sprocket .. ....... ...l . ... e e
SPROCKET .transmission (|ncludes brake dise) ... ..o
CHAIN - primary drive ... ... ......... e -

TRANSMISSION L.H. (shown) (CW} ... ... ... .. ... S
DIAPHRAGM transmlssu)n ...... e I
KIT - seal” :

KIT - reservoir, transmission”. . .. ... ........ . .

SEAL - 01[ ........ S .

NM.‘:.-—;..:..‘;—-u&NMMM‘NaMde—lH-ﬂ-ﬁ—I.&m—I--IIMM‘N

BRAKE ASSEMBLY - LH. ~ ... ...........o........ .

CALIPER - brake .. ........ L e e e ,
LEVER - caliper L.H. . ........ e e L
LEVER caliper RH. ... ....0. ... ... ... e :
* _PAD - brake (set) . .. ... e e e e
., BRACKET -caliper ......:. ... ............. PR S

-

)t md b e b )

COLLAR - caliperrod . .. ... e

ARM - transmission RH, ........ e . s
BUSHING - cablecend ' . ... . ... e e e e s .....
END - steeringcable ............ ... .. e PN e

CLAMP - steering cable . .. -........ S L n
LOCKWASHER - 1/2° .. ........ e e e L

LOCKWASHER - 3/8" .. ... SO P et
NUT-3/8"- 18 ... ... e SRR SUPRERR

WASHER -3/8" .. ... ... S e . P o

BOLT -5/16" 18 x 17 e :
WASHER - 1/4" ... .. e "
NUT - 1/4" < 20 lock .
BOLT-1/4"-20x'1" : :
NUT-#10-321ock .. ... ........... e
BOLT -carriage 3/8" - 16 x 1-1/47 .. L .. L .

R BRNOROE MO ANNNND o

SHIM - 050" . . ... S IO e Lo
SHIM - 010" .\ ... ... .. .. P .y
PIN - roll 1/47x 1-1/2" ... ... B U

S

- " ‘ . . " N ' ‘5

, July, 1998




_ - , CROSS SHAFT (TRANSMISSION} o .. 33 .
IR e o o . {5018CD} ' . -
.~ RER. PARTNO. = 'DESCRIPTION - ca , ‘ REQ'D
DA 1 C37995 . BELT - transmission drive ... ......... e, e 1.
2 1269 . - - KEY -woodruff 1/8" x.1/2" ..... ... ..... .. e .. 2
-3 3794 CHUB-drive plate . ... .. e . 1
4 (37702 . SPACER-bolt ............ .. e e S 4
s . B-  £38014 FAN-CCW ..... v e P A P . 1
6 C37700 PLATE - drive. . . .o oot oo e i e e e et 2
7 C37704 . . WASHER-1/4"10ga........... P A S . . 6
8. 38015 SHAFT - cross ...... S J e 1
9 C37703 - SPACER .. ... . ... ... ... .. .. ... e e P ! 2
10 . C38019 CFAN-CwW L e e L ce e 1
.1 . C37695 PULLEY - drive (includes drive plate) ........ ... ................. o1
12 N3-10 " BOLT-5/16"-18.x 2-1/4" ....... AP e . .." UAR
12 13-104 . © BOLT-5/16"- 18 x 1-1/4" oo D e UAR.
12 13103 BOLT-5/16"-18x 1" . ..... e . e . i.. 7. UAR
13 19220 - LOCKWASHER-5/16" ..... Ve e e ORI :
14, 129102 NUT-65/16"-18 @il i, S e .- . 8
157 B4-45 " SCREW.-set 1/4"-28x3/8"....... ] . o2
‘DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)
‘ R {5020V) o
© 1 -C26437 . BELT - transmission drive . . . . . SN [ 1
.2 C37725° . KEY-5Xx5x25mm . ........ [ . 2
3 C46092 . . HUB-driveplate ... ... . .. 1
-4 C46100 MOUNT -idler . e 1
5 C16714 " BUSHING ........... L P i AP 1
6 C37700 . . PLATE-drive ...."........ e e e .20
7 -C37704 COWASHER - 5/168" 10 08, « vt v ee e e e 4 -
7. 195-i02 CWASHER-5/16" . .......,...... L J SR UAR ~
8 (46097 SHAFT - Cross ... .t .vvviivniinn. P ST 1
9 (37703 SPACER ............. e e D U 2
10, M3207 - BOLT-3/8 - 18 %17 .. . . 0T o 2
1~ £48088 © PULLEY - drive {includés drive plate) ......... . . 1
;120 TM34103 0 . CBOLT-5716"-18x 1" oo e L, eiia.... " UAR
©Lo12 M3-121 T BOLT-5/16"-18%2" ..v .. I e e e e - UAR-
. 13 19220 . LOCKWASHER - 5/167 . ... ... . e 8
147129102 -, NUT<5/16"-18 .............. i P 8
15 - 131-938 ., NUT-3/8"-16 flange lock ... . ... S R 2
<. 18 Cc46102 - ARM -idler ................. e S S 1
.17 195-2087 WASHER - 1/2" x 7/87- ...\ el i, T 1
18 132-318 PIN-cotter .. .....:.....0 . ..... R B A 1
19  C15672 PULLEY - idler ... ... L B T I 1
20 113-208 BOLT-3/8"-16'x 1-1/2" ... ............. R P 1
21 131-1362 NUT - 3/8"~ 16 flange lock . ........... e e 1
22 C46105 ' SPRING - tension : .. ... ....... T P, L 1
23 M-342 . BOLT - carriage 3/8" - 16 x 1° A [ e . 1
24 ,C14768 ° - - SPACER-3/8"x 1/2" ........... S P e o 1
.25 195103 - WASHER - 3/8" ... .. R e 1
26 131-1181 0 NUT-3/8"-1610CK .1 S, 1
27 .83-B5 . SETSCREW - 5/16" - 18 x 5/16" , ... ., e e .. . 2
:
: &
¥ >z

3

July, 1996




A -
(o

AR

<SII:

REF.

WONDORWN =

PART NO.

131-69
195-103
113-119

©.C45485
' 37769 - -

C37639

37772

C37778

214-254 -
. 'C37637
C37636

C42785.
C42784
c42784 -
ca2784
C42784
C42784

‘218-5280
218-5182 -

214-274
c37787
133
195-102

131-1102

131-934

" £34808 .

192-19

. C41986

€32455;
113-102

-131-21
. Cyg78

C46083
113-3

- HYDRAULIC SYSTEM
..(5020V)

DESCRIPTION
‘NUT -lock /16" ........ e
WASHER - 5/16" ... ... e .
BOLT- 5/16" - 18 x 2-3/4‘ .
BUSHING - rubber ........... .
COOLER-oil .............n....
CAP - Qi| tank ....... Creeeeees

" TANK - 0|l A
© . CLAMP - hoseS/S"...:..-.» ......
FILTER - 0il.. . .. e ‘
HEAD - ait fllter O
HOSE - 578" 'x 11” (12" dut to length)

*HOSE - hydraulic 3/8" x 13" (48" cut to length)

............................
L T T T T T S
...........................

HOSE - hydraulic 3/8" x 29" (48" cut to length) . .. .. e .

HOSE - hydraulic 3/8" x 27" (48" cut to Jength)

HOSE - hydraulic 3/8" x 38~ (48" cutto length) ....... .. i

HOSE - hydraulic 3/8" x 24" (48" cut to length)-......... L. o
FITTING - male 80° adapter e
FITTING - male tee adapter .......
CLAMP-hose 3/8" . ............
GROMMET - 1/2°1IDx 170D ... . ..
. BOLT-1/4"-20x3/4 ... ...:..

"WASHER-1/4" ... oL
NUT-1/4"-20 lock ..... L.
NUT,- 1/4” - 20 flange lock . ... ...

BOLT - 1/4" - 20 x 3/4" self-tap

LOCKWASHER - 1747 ... ... L.
FITTING - 3/8" hose, barb x 3/8 FM JIC - . i
CLIP -0 e e
© BOLT-5/16"x"8x3/4" ........ .

"NUT - 5/16" - 18 flange lock ... ...
FITTING - 5/8" hose.barb x 1/27 FM JIC
MOUNT -opiltank . .... . ........
BOLT-1/4"-20x1/2" ... .....

...........................

B bR S ONRNRNADOR DRSS m S S LSS NS A INN =S

35

‘REQ'D

 July, 1996



ELECTRICAL SYS'IIEM oo ’ - 37,
' - ' ‘ | L R ) . ' .
REF.  PART NO. DESCRIPTION o . : ‘ . REQD
45536 HARNESS - wire, MEn b e e 1
: . . ‘ . . : : . ‘ ‘ 1 - C45539 HAHNESS wire, alternator and magneto' .......................... 1
- WIRECOLORCODE  *. .~ - . e o _ oL o 2 (37505 BREAKER - circuit,. 10 BMP L _ 1
DS - OwkGme S (? , , ... 3 c378 . HEADLIGHT .. ... ... 1 . ... .. ... ... T S L2
8 - Black ¢ o BW - : . - ‘ . . < 022573 LENS - headlight .. ... . ... .. .... L N o1
Vo Vet e 4/ o A “ - - A C37508 . BULB-headlight . :.............. P 1
;Gnr :;::kGrunNnBu'w . S . . 8 : — : oo T 37509 ‘ RECEPTICAL ......... e .‘1 ..... e e L. 1
. 0. - Orange T K S ) o " £14304 . " GASKET - headlight ................. PP e el 1
\B’m‘ - V'"owm:’u_ ‘ - S : : o .. - 4 C319¥7 : SWITCH - PTO (also use C31619 Cap) .. .. ‘g ............... . 1
B - B . . D ‘ ‘ ’ - C44469 - NUT - 1/27 - 27-(Black) PTO swnch retalnlng, .................... 2
| BY - Blckvelow IO WL P B R 5. C43044 SWITCH - héadlight .. ...0............ e R o
TR Red meEl;sEli:-a : N . _ , . 8 C30267 SWITCH = igNItion | ... .. c.,vieenioed e oo, 1
G ' - Green . ‘ ‘ B o , \ o ‘ ' C32407 KEY -ignition™. . .. .......... ... .. C b DU
W e o UGH,T K : “ o , ‘ j L © C32397 © CAP - nut, ignition switch .. ......_ ... T N ot
. - . , HOURMETER 11 . C T 19363 T LOCKWASHER -5/8" . ... .0 ... ..o b oo 1-
ey " L ' C32396 . NUT -5/8" - 32 ignition switch .. ...... P N
@: - ‘ ' ’ ' ' ‘ . 7 €293 AMMETER ... ... e e 1
1k . .8 C48917 METER - hour .. .. . ... .. ot 1
> s w'-f\—f\- 9 C46536 .- - LIGHT-0il ... ..o 1,
R 10 CA4B537 - SWITCH =SEE . e.uyvyeeeennian faea i 1
, T 0 i , S x M C37521 | SWITCH - SfEty . ...\t etee e e et e e ee e e 2
IGNITION @—' i AL ‘ o _182-525 SCREW - #10 - 32 x 3/8" (safety switch mount) .................. |
| SWITCH v ‘ ) ) ' 19218 ILOCKWASHER 3/167 (safety switch mount) .. ... ....... e 1
: © » Fttpitti— 11| C ’ ‘ 193-1000 . . NUT-#10 - 32 Lock (safety switch mount) . ... ... PR L 2
. TTTTTT1 : h Co 182-528 SCREW - #10 - 32 x 1/2" (safety. switch mount) .................. 2 .
J 1 NI S ' 12 . C41010 BATTERY - 12 volt ... .. e i e e ’ 1
) 111 : 13 C44261 ' MWIRE - starter . ... . e e e e 1
. . ) . 14 C376M ‘ CLUTCH - PTO .. o el e 1
— , ' . . ‘ 15 C37528 . CABLE - groting . ... 0.t e e e e 1
S 3 - ) - 16 C4407% WIRE -headlight . ... ... ... . . e 1
s (< ol o 17 C33024 - O SOLENDID - start . . et e e 1
1. . . 13-3° . BOLT - 1/4" - 20 x 3/4" {solenoid mountmg) T 2
1 s - : . 1319347 NUT - 1/4" - 20 {solenoid mounting) . . . .. et e 2
‘. ' o . 192-18 _ LOCKWASHER - 1/4" (solenoid studs) ....... R e e 2
1) T o B L 129-101 ~ NUT-1/4" - 20 {solenoid studs) .. ........... P e 2
. ’ oL 18 C37523 : . CABLE - battery positive to solenotd ............................ 1
19  C37531 SWITCH - oil light >0 ... ... ... 1
20 C41643 . WIRE-ground ..................: e SRR s 1 .
, R - , ‘ - 21 C42240 . HARNESS - oil pressure switch ) : 1
N I : ‘ : ‘ T 22 C31947 . KIT --fuse holder ....................... o 1
L . : o - : ‘ ’ ' .o o 23 C30260 . ., FUSE-30amp ................... R 1
e J[gi=gfFe o B e P
' -0 .. J B_ SOLENOID ' © UL ’ ' e e o . I . o o
. - + ‘ ' . ~ . _ . . .
BATTERY " { . : . YR
8| 2T @ @ —
- /? B o
B ) , .
i j
. N N
SEAYT SWITCH o : ~
! £
- £
' . \] P‘-‘ﬁ
; I
{ e

" July, 1996

TR




o | ' DECALS - -
REF. PARTNO. = . DESCRIPTION o | T - REQD -
"1 C39827 . -DECAL - front side R. H. (shown) .............................. S
1 .. C39528 ‘DECAL. - front side LH. oo 1
2 C48060 DECAL - rear side L.H. (5018CD) ............. ST TR 1
2 ' -C48061 "+ DECAL - rear side R.H. {5018CD} shown e e e 1
3 - C40954 .  DECAL - mstrumentpanel...: ....... e e 1
4  C37464 . MEDALLION - “Ingersoll™ .. . ... e e 1
5 37495 DECAL-operation .. ...........c.ooiiiiionme ol 1
‘ 6. C37406 -~ DECAL - caution interlock . ...........0..... e e 1
. 7 C37502 " . DECAL - un[ock/lock e e e e e e e -
i B  C37498 - . DECAL-run/park ............ e e e e o1
+ 9 . C37500 . DECAL~ -.danger carban monoxlde ............................... 1
-10 -, C38807 . DECAL-lubrication . ............. ... ... ... i 1
. 1 C37504 ". DECAL-cleancooler :....,........0 0. .. 0. oo 1
12 C44340 - - - DECAL-"WARNING ... ..... P s
. 13 - C46068 DECAL -rear side LH. (B020V) .. ..., ... .. . .. ... Lol -1
CAUTI ON 13 . '(.246(2!69 - " DEC.{-T\L -Irear side RH (SO%QV) shown ... .. ... 1
AT AR | ‘
' DANGER E
R ) .
A | S : , ;
CAUTION! sz [ .
> » » SEE QPERATORS MANUAL == n '
OPERATION OF CONTROLS :
CONTROL THE SPEED THAQUGH THE :
CAUTION! Reap cremaTing [ VSE OF TRANSMISSION CONTROL ONLY. ’
MANUAL BEFORE OPERATING I vt I
THIS MAGHINE REVEADE
& . - !
THROTTLE I TR . . . ) . ’ o ‘ . ‘ I _ I - C .;»
- ¥ . : L ‘ ' o o .." B Lo L ﬁ:;fi : ' '
N
. L
. e S July, 1996 -




i\ AU

r
- areta,

" REF.
1 N3207
.1 44489
2 . 131938
3 . C43967
4 NSS
"5 C43375
, 6 . C43992
. 7 N33
.8, 131-934
9 - 43962
10 * C43964 -
M 13
12| .C43963
.13 M32A9°
14 131-1352
15 . C43961
16 C43960
17 C43412
18 193-1000
19 C34361
20 C44364
21 C44367
22 1326
‘1 33024
2 C43966
3 43983
4 “193-1000
"5 C43969 '
6. . 129-101
7 . 192419
8  M3-1
9 - 131:934
0. N33
11, C43965
12 . C33744°
13 €43985.
. 14. 'NSS
14 - C44495
16 C44471

1% 195-b29.

PART NO.

'ELECTRIC DECK LIFT
. WINCRH STYLE

DESCRIPTION

. BOLT-3/8"- 16 x 1"

SCREW - 3/8 - 16 x 1".socket head
NUT - 3/8" - 16 flange lock .
MOUNT - winch ' ' .

WINCH - déck lift {order complete kit from wholegoods)

- 'CABLE
PIN - cable keeper. _ .

. BOLT - 1/4" - 20 x 3/4

NUT - 1/4” - 20 flange lock -

. COVER - solenoid )
* GROMMET - 1" x 7/8" .

BOLT~ 1/4"~20 x 1/2" - -
MOUNT - solenoid, '
BOLT - 3/8" - 16 x 2°

- 'NUT - 3/8" - 16 lock

SPACER.

STRAP - lift

DECAL - "Power Lift"
NUT - #10 - 32
ARM - trip

MOUNT - trip arm

PIN.- pivot”

- PIN - cotter 1/16" » 5/8"

. ELECTRICAL ASSEMBLY (DECK LIET) -

WINCHSTYLE ~ . - -

SOLENOQID - 12V
STRAP . .
BREAKER - 40 amp, 12V

NUT - #10-- 32 _ |
HARNESS - wire | . -

NOT - 1/4™-20
LOCKWASHER - 1/4"

T BOLT - 1747 - 20 x.1/2°°

NUT - 1/4" - 20 flange

BOLT - 1/47 - 20 x 3/4".

BRACKET - switch -

SWITCH - limit

SWITCH - lift .

PLATE - switch identification (early production)
DECAL - switch identification {current production)

. NUT - 16/32" - 32, switch

WASHER - 1/27

4

a1

a
4
1
2
‘I f
8
8
.8
1
g
"2
)
1.
1‘1I
1
1,
8

'REQD

O -

~ July, 1996



a2 e . AR T - . ELECTRICDECKLFT . .. a3z
B ' o ' S ‘ " CYLINDER STYLE . ' o

X
m
b

— ek - M ’
REBvovonbwn !

PART NO. .DESCRIPTION . . ) - REQD
45697 ' - MOUNT -'cylirider. . .
C45700 BAR-cross ........... e B

© C29804 PIN - clevis 1/2" x 2-1/2"

195-2067 WASHER - 1/27 .0 .o
132-320 . PIN -cotter 3/32° x 3/4”
113426 . BOLT-1/27-13x'2-3/47 . ... ... . . i P
131-1182  ° NUT-1/27-1810CK .. e e e e A

. C45768 o - e
"113-103 L BOLT-B/167- 18 x 17 L L
1131-971 ~* NUT - 5/16" - 18 flange-lock
C45766 - - SHIM - eylinder mount ... .....0i. oo
45706 © CYLINDER-hft ............. ... . a0,

BN

....................................

N
N

- - C -
aEraSomanana
Rl - .

ELECTRICAL SYSTEM (DECK LIFT) - -
- " CYLINDER STYLE
"1 - C45705 CHARNESS -wire .. ... AR
.2  C45775 . SWITCH . ......... S .
3 C4%780 . " NUT - 15/32" - 32 with boot {switch meunting) .........-..... 1
4  C43495 - DECAL - lift switch .. ... .. DU R -1
: 5 C30261 - - HOLDER-fuse ................iiie i, 1
e 5 'C30260 SFUSE =30 @MD ..o e 1
> 6 C24813 . CONNECTOR-wire harness ......... ... ... . ......"........ 1
7 C31948 " " CONNECTOR - liftactuator *......0...... 0 ........0 .lcoi.... 1,

- . : ' [y ' . . ! ' .
| ks YELLOW —— - . o . .
. 8]  wer o . . . - o . R
RED, ' o ! " . ) , . ' : - . .
(B - YELLQW . S o ‘ : A / e S , ,

. STARTER - ' : o - '
ORANGE _ - ‘ : . . ‘ ¢

GREUND BLACK

ORANGE

somiéﬁa--# i e

®/, ) BATTERY - . ‘ oo ’ /

kY

o,

T e
<‘ ‘\"-...——;'

" July, 1996 -

- - A’l . N




Phantom Qeér teeth on Ref. 3 must a!igr}r

with gear Ref. 23

9

REF. -PART NO. .
{7 ‘ 1 C40898
oo : NSS .
NSS
NSS
, C40902
. C43685
C40904
C40905 -
C34464
. 129-102
. C40908
C40909
10 . C40910
11l 113-12
A : n, MN3-19
' S 12 34447
o T 13 34446
- 14 C37736
15 C37740
" 16 C37739
17  C37737
18  C37738°
o o S 19 132-320
w . T 20 C37730
o : N 21 . C377AN
22 (37732 .
23 43686
24 43687
- ‘ 25 43688
- ' L ‘ , 26. 43689
: , ' : .27 Ca3ms2 -
28 . NSS

CWNDA DWW

"TRANSMISSION - ZT DRIVE s 45

. (5020V)
DESCRIPTION- ‘

GEAR-drive ............. e e Cee
SHAFT -axle ........ e, e PR
BEARING ................ S e
NUT-5/16"-18 ....... P AU .
. SHAFT - brake ......... Lt S ‘
RING-retaining .. . . .. ..., ... ... ... ... e e e
BALL-3/8" ... ............... e e
CBOLT-1/4"-20x 2-1/2° . .... e . S
BOLT-6/16"-18x 2-3/4” ..........0....... e
WASHER .:...,........ SO S G A
PIN - spirdl ........ P e
SPACER - mounting .. .... e e
SPACER -bearing_ ... ..... ... ... ... . .o ..
" BEARING -ball ..¥»....... e e
‘RING - retaining ............... T
GEAR - inpUE ... 0o ST AU SO

BAND -brake ............ e, e e
DRUM - brake .. ..... ... .. e e e
RING - retaining -................. e
GEAR- 17T ......... e e e e e

&

.’ BEARING -flanged ..................coiviiiiiinni... .
" "PIN-clevis ........ e P et R
HOUSING - hydro mount .......... R [

" GASKET - housing ........ AR PRI e
CSEAL-ail L e PRI

==
=+ e v |

- July. 1996



‘HYDROSTATICPUMP-ZTDRIVE '~ .. - .47

. - {5020V} :
REF. PARTNO. |, DESCRIPTION . ’ ' . REQD -
{ C45398 = TRANSMISSION - hydrostatic LH. (CW) ... ... P 1o
£45399 - TRANSMISSION - hydrostatic R.H. (CCW) ... .. ... N i
1 C34124 . PLUG - pipe ... .. AT A TP 1
2 34126 : PLUG-9/16" - 18 ... ... i i e e e 2
3 C34126 T PLUG-7/167-20 .......... O 1
4 . C43690 ) . KIT - check valve {with check balljtop .... ... ... ... ...... 2
"6 - NSS : _ " PLUG - check valve ...... e T 1
6 .NSS = "O" RING - .078" x 468" . ... .... 1
7. NSSs - "BALL-check ... ........... e e 1
8 NSS . SPRING ........... U, e SR 1
9 . Cad4tzs - KIT -by pass, . ........ [ O 1
- - 10 NSS ’ ' 0" RING-.072x 351 ......... e N 1
o . , R NSS : U SPRING ......... D S ‘ 1
: ' 12: NSS . . SPOOL - by pass . ... o.vueen. .. R, . . 1
13 " NSS |, . PLUG-bypass ......... e T . 1
14 NSS , . "O"RING ........ e e e e [N 1
1% | NSS _ SPACER .......... e PN e L. 1
16 NSS - SEAL-lip ......... e e e 1
17 'NSS - : . TRING - retaining .. ........ e s . T 1
. 18 NSS, . © SEAL-lip ............ e 1
19 NSS. . - SEAL-lip ... .oi.ioaiiao. e e 1
20 NSS - . 'SEAL-lip ...... e o S 1
21 - C45408 . KIT - check valve (with.poppet} bottom .. ... ... ... .. ..., 1
22 NSS . . 7 PLUG-checkvalve ..........cc.i ... P - 1
23 NSS ' O RING - 078" X 468" ©% @ .. it 1
24 NSS : " POPPET - check .. ... . e L 1
. , . 25 -NSS L SPRING .. ... i 1
! 26 €43751 ' . GASKET-body .:........ PR AR L I : 1
- P 27 - 43750 HKIT-charge pump .. .- o e 1
E 28 - (43749 O-RING - charge pump cover .. ........ [ i -1
C34129 KIT - seal (includes ref. 6, 10, 14,15, 16, 17, 18, 19 and 20} ... ... wia 1
e

i
RSN

Jly, 1998




49

'NUMERICAL INDEX

' NUMERICAL INDEX

PAGE REF.. -

PART
NO.

PAGE REF.

" PART

PAGE REF.,
NO. NO

e
o
<
o

PAGE REF.

PART
NO

PART
" NO

- PAGE REF. -
NO. NO:

PART |
NO

T

PAGE REF.
NO. NO

'NO.

NO. NO.

DOMD  F ;e ™yt NFOO N
”4134562[111612&61222233221L22268333111

o~ T m Lbwoo 2 MR NO -G i ot ’ T T R

112353162312148?3111225 — P o e

.11111111937171771779111?1711379913?777777777799993333393339ﬂ55537111777
- . - — ) o - o=-m 34#13&14&&11121 12222111112111 - 111

9012563952892.“5678935711...:{89:4:4592591

NO. NO.

NO. NO.

- NO.

FOROEMINNRGNEANNN IO 0T mMNnNOONOF W
666668892378344&562&6606738999999455566666661&445555555?7766?7?8&990001
OO OO DO NANNNNMMMME TSI I I T I T T I ODODD OO DOV RC TN MO RF OO0 -~
333333334.&.4445&..&:44-4&.:4..4;4.4:4.4..4:4..4.&.w¢ﬁ.ﬁﬁﬁﬁﬁﬁﬁhﬁﬁaﬂ:ﬂﬁb«bﬁh.4&.:4.4;4.4.4.&145555555555555
444&4&¢Ahb#éﬁ&khdkﬁ#b#ﬁ&ﬁﬁ&&ﬁ&d&444444444#&4&444&4&4#44&4&&&&&44#“&&A&4
LCCCCGCGCCCCCCCCCCCCCCCCCCCCCCCCCCPCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC%CCCUC,
L
[= T SR 990 NN o 33816345672 ;o N oA M ONNOMO @6 R NEN0 OROMRON O

B913182322217343293&8312231111111&333539&48391122215&151&32222&22221191.

' e

Fd-dnm H A - 1113311121< 31333333212222312223222222131144144&&ﬁﬁ#&&ﬁ##ﬁﬁ‘
“
.
OO ECNINMUNAME T NODOMNICONOOO0OIIILANIOBNBNNOOOOER DA NMINIRNNNNRNON DO~ NSN3
0015111677.47445785.5._..355.-4:4.4.5888388999999.99,99999900001&30713883889:&5555666
999900011.91559999900‘005_02223777.7.?..7888383338883889999001234&.666666777?9999
OO OO vt ol vt vt d ko A el (AN NN N NANNENNSNCHNNNNNNNNANNOOTOOM@OmOM e M e oo omee
B e R e e B B O e B e i e B i e T v e T e W s A e M s e S e e e S e e s
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCC
mwo - e SN o~ - ,2345578922 LR DT DONON DN

U O O ot OO U O ] L N 3&91513&71612911911111111122 h 5522211521212&222112212&5

. 3917777737799999991999991915555131111111111111331113991915.}.333399335555

11113311:“.3.-4..4

112111111111111111211111212122233333333333333333333311131

5
6
7
B
b
3
]
2
4
5

NOANAANINROOD 35699558567...45_"09023-456890124557895047&.3

& oo~ [t R
’ 2222344455555555666666666115888999900000000111]1111153906000222223.&9%0-0.
88883888888888888888888889999999999000.0.000000000000002588.&.&4455555563999
Mmoo mnnmeamo,m 3333333333333333333333333333333333333333<3333333333,33333:4..4-“-4.4
LUUDDLDOLOO ORLOVULLRILDODOULLULLUOLDLLDDORDIILIDLDLOY CCCCCGCCCCSCCCCCCCCCC
. B
- . .
v
o .
. 3 . .
™ - (\_
. _ .
o N-N (] — L'} 11422733844555599003333355576. o~ - DD D

h\.._uﬁr..ﬁg.n._.,_-f_.....\....3_...?.3992A...._.‘Ana.:.d«...:.z_..u.'....'_.‘f_..a5]._11_1111l1,__1.1111\............?:Z....._7.:1:5!:..:.5.0_11..,._ 57542173321212?

3333333715715?35?557557557:57:557.55755755?55?57575?9575757..5557.559113575?3.
33333331322322322&22422..4227_2..422..422.“22..422-&.222222221222222333131 - o~

"

-

RS

00233.4.&.55-4.4.455500011122233666?7?8889990

0033#4?74&6661133928770156899002
00000000022222233333333333333333333333444&&444#55555666667?881111111222
e N S S N o S e S S o A S el o O O o N e L e o e e e S L S A A A N e e i - R e
7777?7??7777777?77777777?777777777?777?77737777777?777?77?1777?7777?777
P e e e e R R T b e e L o i R R R Rt R e At R L B R R R R R R L R R M N R R R N it R Rt R B Rt M B R N B Mo N R N R N R o
CCGCCFLCCCCCCCCCCCCCC.CCCCC.GCCCCCCCCCC CCCCCCCCCCCCCCCCCCCCCCCCCCCCCC oo
B \
- ) - " -, B . - B .

o M L O N o ®mae n ‘ = e oo . ® oo - . om —
1121111111272921312623&5617432175551292712333 .233113116 s -.1_.4&.713133

77971777?57?55757575759999999111111111113357571111337395555715757113311,

o e 311333 o . 111111111112221223333211223332732222333333

CBReAAAAA D MmN ORI M T L ONO N INMFNORONMON ML ON OO OO N0 O ol = P GO N DD P I =i 10 0 Oh

OO NNNANMO MO MEO MM G SO NNNN O S NN, O RN O OO =N NN NN OO AR BN RN OOy

55555555555555555555555555555555555555556556556666665666656566656666666
[ e e S A N e T L A A A A e e T e S S S e N S S L S e e e A A N S L N L L S o N L N N N N N S A N N T T T - N Y S Y N
33.3333333333333333333333333333333333333333333333333333333333333333H33333
COoOVLLDLULVLUDLLLLIULDLLILLDOLY CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC
[
- —

4 oA m N on ‘- - e ‘D . oo0EN DR T4 O UmmMN MmO . T
NN OO AN — O3 oo O A NN AN SN O NN ANt e A DM NP INOD O e
?73111393977371317«173733799773?77757975171517377??799775755535399999997.

MEINMOEO NN N - meadoadIm - mmFmnmom . ~mem T s -t N 14..4.0_13133333333
.
1 -
. '
Tp} . . R .
RO O AN TSRO dh Mt OO~ -GN R ROOONNMORO OO~ IORINOCOOMON ST O3 DDTNDDONTIN
DOV e P A OO~ ~AO I G OO == N AACNNNINDANNT T ANNNNNNRDIMOURNSIFIOIOOVORONNROOO0O
MO O NN NOD AN NOFONNNN IO O T T I TRVOOETRN A At NMIOM I IDDO LTI FNNNN
9.&6..455566622&.556?8599000011111222222222233333&..&.&.4&.&...n..u...n..ﬂna..u...ﬂ-a...n...Q.u.:-_T:T.-.....7.7._...._.!7. )
st mted e e el =t O NN NN NN IO IO OO @O EOMEAEEOOOEOOmOOMEAaMONMMammmMEO M m oS e menmmm
[GRORSRSNSRLRSRERSRENSESNANENSES

BCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

2




r._l.,.
o
=
- w
o
gz
o
.m|0I
MN
e
S x Z
a 8
z2 7
-
<. .
Q
m. .
= e
i)
e 2
(V1]
o
@z
| o -
E g
&z
.
#
N
, ‘WO
x =z
- ag
m .
,Wm
X2
nfe)
. > o 2z
(V] 1 .
o mm
= o
o
-
Q
m .
. -
] o)
3 &2
W
| w
i 2=
n w
?
a
) _mo.
- MN_

NQO. NO.

[+ 3
N
. . }

.7 . N TN . . . .
O Emet el AN, DWOT MO QWDO -2 m - i
l51423522221424112411#11231&7392111331.18 -0,
799153577351151197951195113339557755759119595
NN m OO e M G N NN mem T K A R A s R
.22222333333444&6601%“331177713445&28800002113
COoO0O00DOO0OODOOOD NN MO OO COOUNI DO ONNNO O~
A A A A A S A S NN NN OO P N NO A NN N i

) . . . ooy ~wmunnnnm . — -

[ T T T S Y Y T T N S Y Y O T N T T Y S A Y et Y Y N Y A N B I
VNGB OV BE AR n RN D RO RO RN ANIN D 33 4 000000 oG = -
999999999999999999999999999991111111111111222
1.I‘.l.ll.l_llllllllll_llllllllll]1122222222?2222222 -

K
AR OHEINOD O - NG O MeANNDG N© 00N N AOMMHACHTMLITRENG =mOW | A aoNN N D mMOmme

7121&212215185553.3 2422.&. :435332 7&4&411221222223113113 I R sl A A G & 1.&11311

551913111335557.17.77.713557?37357571157133579155?.7.191991171375}9171173755
NN ST NINNNM N M- .131122233-&.111333 122223 11123311122233.4:4 1122

3

22222226030022285533331538999999990nunu0001111111112333333000000000022222
Akl 1122333322_22574211111111112222222222222222222226000000000000000

"Mramoanm MMOEMEOM SNWnH NN Oo ™M : A . . s - OoOCOCOOO0DQO ™=
R e e L — - w .

td el el et e ot gl
r__,_‘.,__________.__________________________ﬁ_______,_________________
11111112222222232222227722222222222222222222222222222223333333333355555.
33333333333333335888888899999999999999999929999999999999999999999999999
-Lllllll..llll.ll.ll.11.1.lllll.ll.l.l._l111111111111111lllllllillljllllllllllllllll

1 - - -

Y R ey g RN OWNOO M NN NONRO O WS R 0 oh N~ - Do .805..577463 [=]
BN O = WD 611722323319112212112123418362421553&13193112 39111233322472

" 1591951133713351557?119911753991377755?9911557,.9133995375?11]¢]31351{53133

-

2.112 MMM MM A NSNS O e ] O ) e ) e e ke R B N o A R o s o Wt — =T Ny 334!41134.4122331:&.1

609531699111222333333555559900111111111111691111111111.& 4.&.45838812221222‘

SN~ OO N 00000000000000000667777777._./7.7._......?..7..75511111111113333333331{0008885 .
woFonN | 11111111111111111 . S MM RRO RO RO NNRNG OGOl t el = = 0
TN - | ]y

__________.__________________._._____"_________.._________ﬂ____________
3333&1655999999999 [ N R e R e R e B e R e e R el e e e e e R R R R R R e R e e B R R K]

.l..[.l11222222222222222222222333333333333333333333333333333333333333333333
.|llll.ll.lll.llllll.l.lll...i.I..L.l..l.llllll_llllllll..l..l.l.111111111111[1111]||.r|,_l.l_|n|.l|.|..l.

fa

MO~ o~ ™, oHOo o DO F O ..DS O MmN 220.1?7288020 OO Com~ 332211,38

24118133423 71324.4?1..411..41391-“321411944113312212222112213941361141126116

- 319117—??3537111757991951357915?9133357333555735757311311511159111133119
) ‘332..4.4 112333.&.&1122223 Ford =0y 111233314 3313422322 3.&.231111&31,23121&121

NOH A=A MmO M Moo T G2 NN N -4..4-4089900114.4?777890339919522?756

mEOMErOmnmoOm - ooy
+wo . . . ..1000000000000000011112223300000011111.&531111225#5
mm N - llllllllllllllll1111111]1222222222222?3.@4.04.&..44..4.&
_._.___.____._._“_q___d_.___._.__.___—_________“_—____________.—______._____.______h
M m 33333333333333333333333333333333333333333333333.333333333

11_1.1111111111111111111111111111111111111111111111111111111111111111‘1111
111111111111111111111I..I.I.l111111.1!.I..ll.l-.l.l11.I.I..Illllllal.l.lllllll.l.ll.l_.l.l..l.ll..l_.........

A L L R - _ N O o - ) o GriANNO | NG M

13111151 ..1_.2..4 911135 .&51211122152393 1_81151512117131138;41212117..4347.&

91757_99775775??7?71191911133331113333111?71111119997155?333333331991{397

o= NN NG M A O NN N A NN NS SR NNN S INEOM 3133333333 1322333333332121121.

-

- L . . ' ’ NN D O NN

: - ‘ r ’ M NN - - O
015633&8899855677908&46659?056816685017857&78938089913772?025 11112

T NNOON MO MMM AT~ T OORDRODAANNNNMNOYORNDORONNOOCOD :

11112333333&..&.55555666666666_.I_....-—.I_)..7777778889999999000000000001115_ F I T T R T O S

: ,55555555555555555555555555555555555555555555555666666666666666345611111
B T . R it G s i i e S . - R . - i g P B B i B - o B e e i e e e el R N
UouUoLODOLLLLUDYLLRLCLLDLLOLCOLD CCCCCCCCCCCC vuLuLLLLOD CCCF\CCOOOOII.I_!!A -

LA R S R




